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; R REFERENCE NUMBER
CUSTOMER (Cliente) PURCHASE ORDER (Orden de Compra) St DELIVERY (Remision) DATE (Fecha) (No. Referencia)
PLESA ANAHUAC Y CIAS., S.A DE C.V. 29834 5045695 05/06/2020 05062020-12410 o
PIPE TYPE FORZA WALL SPECIFICATI LENGTH MASS MASS PER HYDROSTATIC SPECIAL
PRODUCT WORK SIZE THICKNESS HEAT ON GRADE (Longitud) (Peso Unitario) METER TEST REQUIREMENTS TUBE NUMBER ¢«
(Tipo de ORDER (Didmetro) (Espasor) {No. Colada ) | (Especificacio (Grado) (Peso Lineal kg (Prueba {Requerimienlos {No. Piezas)
producto) (OIF) P n Norma) Melros Pies Lbs Kg X metros) Hidroslalica (psi)) especiales) {
ERW OIF 2040 12.750 0.312 AB7206 ASTM A53 B 12.40 40.68 1689.41 766.30 61.32 1044 Barnizado 1 B}
ERW OIF 2040 12.750 0.312 AB7207 ASTM A53 B 12.40 40.68 1689.41 766.30 61.32 1044 Barnizado 1
ERW OIF 2040 12.750 0.312 AB7208 ASTM AS3 B 12.40 40.68 1689.41 766.30 61.32 1044 Bamizado 9
ERW OIF 2040 12.750 0.312 AB7277 ASTM A53 B 12.40 40.68 1689.41 766.30 61.32 1044 Barnizado 14
ERW OIF 670 12.750 0.312 6G01659B40 | ASTM A53 B 12.40 40.68 1689.41 766.30 61.32 1044 Barnizade 2
ERW OIF 974 12.750 0.312 184735 ASTM AS3 B 12.40 40.68 1689.41 766.30 61.32 1044 Barnizado 7
ERW OIF 974 12.750 0.312 384625 ASTM A53 B 12.40 40,68 1689.41 766.30 61.32 1044 Barnizado 4
T =
974-22-13,2040-5-20,2040-24-7,2040-2-16,2040-6-23,2040-22-3,974-22-12,974-18-1,974-21-6,2040-4-19,670-13-25,2040-5-6,670-13-21,974-17-10,2040-8-13,974-22-17,974-6-11,2040-1-8,2040-9-3,2040-25-23,2040-9-16,2040-5-1,2040-24-

Tube (Lotes)

6,2040-5-19,2040-9-13,2040-9-11,974-7-16,2040-9-9,2040-4-10,2040-9-14,974-7-11,974-12-12,974-26-10,2040-9-5,2040-9-15,2040-24-8,2040-25-18,2040-22-7

Chemical Analyses Mechanical Test (Pruebas mecénicas)
(Analisis Quimico) MB w

. Tensile Tensile Efongaion Pruebas No
; : Yield Sirength Strength | Stregth(KS| : Destructivas

Hegi (CalEa) g g i & 5 ¥ g kg N Mo (kS {Limis osico) | ki (Otima]  Utima | %) (Elengacién) UT N10

tensién) Tensién
AB7206 0.059 0.024 0.587 0.019 0.003 0.004 0.165 0.308 0.136 0.026 50.50 75.20 78.30 45 ACCEPTED
AB7207 0.064 0.013 0.652 0.017 0.005 0.003 0.148 0.296 0.121 0.028 54.80 74.40 75.80 44 ACCEPTED
AB7208 0.052 0.011 0.643 0.023 0.004 0.005 0.145 0.317 0.105 0.021 55.30 73.00 77.10 44 ACCEPTED
AB7277 0.062 0.021 0.686 0.021 0.002 0.004 0.137 0.281 0.117 0.023 56.60 74.20 75.10 42 ACCEPTED
6G01659B40 0.132 0.167 0.23 0.018 0.0054 0.0023 0.039 0.011 0.0015 0.001 48.73 65.38 63.11 33 ACCEPTED
184735 0.211 0.031 0.745 0.011 0.0052 0.0067 0.036 0.011 0.0041 0.0037 53.60 74.20 76.50 35 ACCEPTED
384625 0.192 0.044 0.728 0.014 0.0066 0.0054 0.028 0.0037 0.0350 0.0044 51.40 71.60 76.70 37 ACCEPTED
—_— e e

~orza Sleel ce

-orza steel cerlifies that the products described in this document were manufactured in compliance with the requirements of the specificalion described, oblaining salisfactory resulls in all tests and

nspections included in the qualily plans of Ferza Steel to meet lhe requirements of the order in reference.

ca que los productos descrilos en esle documenlo fueron fabricados en cumplimiento con los requerimientos de la especificacion descrila, obleniendo resultados satisfactorios en fodas
sus pruebas e inspecciones incluidas en los planes de calidad de forza sleel para cumplir con los requerimientos del pedido en referencia.
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3 ; REFERENCE NUMBER
CUSTOMER (Cliente) PURCHASE ORDER (Orden de Compra) DELIVERY (Remisién) DATE {Fecha) (No. Referencia)
PLESA ANAHUAC Y CIAS.,, S.ADEC.V. 29834 5045695 05/06/2020 05062020-12410 "
PIPE TYPE FORZA WALL SPECIFICATI LENGTH MASS MASS PER HYDROSTATIC SPECIAL 0 q
PRODUCT WORK SIZE THICKNESS HEAT ON GRADE (Longitud) (Peso Unitario) METER TEST REQUIREMENTS TUBE NUMBER
(Tipo de ORDER (Diametro) (Espasor) (No. Colada ) | {(Especificacié (Grado) (Peso Lineal kg (Prueba (Requerimientos (No. Piezas)
producto) (OIF) 2 n Norma) Melros Pies Lbs Kg x metros) | Hidrostatica (psi)) especiales)
ERW OIF 2040 12.750 0.312 AB7206 ASTM A53 B 12.40 40.68 1689.41 766.30 61.32 1044 Barnizado 1
ERW OIF 2040 12.750 0.312 AB7207 ASTM A53 B 12.40 40.68 1689.41 766.30 61.32 1044 Barnizado 1
ERW OIF 2040 12.750 0.312 ABT7208 ASTM A53 B 12.40 40.68 1689.41 766.30 61.32 1044 Barnizado 9
ERW QOIF 2040 12.750 0.312 AB7277 ASTM A53 B 12.40 40.68 1689.41 766.30 61.32 1044 Barnizado 14
ERW CIF 670 12.750 0.312 6601659840 | ASTM AS3 B 12.40 40.68 1689.41 766.30 61.32 1044 Barnizado 2
ERW OIF 974 12.750 0.312 184735 ASTM A53 B 12.40 40.68 1689.41 766.30 61.32 1044 Barnizado 7
ERW OIF 974 12.750 0.312 384625 ASTM A53 B 12.40 40.68 1689.41 766.30 61.32 1044 Barnizado 4
S
074-22-13,2040-5-20,2040-24-7,2040-2-16,2040-6-23,2040-22-3,974-22-12,974-18-1,974-21-6,2040-4-19,670-13-25,2040-5-6,6 70-13-21,974-17-10,2040-8-13,974-22-17 974-6-11 ,2040-1-8,2040-9-3,2040-25-23,2040-9-16,2040-5-1,2040-24-

Tube (Loles)

6,2040-5-19,2040-9-13,2040-9-11,974-7-16,2040-9-9,2040-4-10,2040-9-14,974-7-11,974-12-12,974-26-10,2040-9-5,2040-9-15,2040-24-8,2040-25-18,2040-22-7

Chemical Analyses

Mechanical Test (Pruebas mecanicas)

{Andlisis Quimico) MB W
: Tensile Tensile Elongation Pruebas No
tension) Tension
AB7206 0.059 0.024 0.587 0.019 0.003 0.004 0.165 0.308 0.136 0.026 50.50 75.20 78.30 45 ACCEPTED
ABT207 0.064 0.013 0.652 0.017 0.005 0.003 0.148 0.296 0.121 0.028 54,80 74.40 75.80 44 - |ACCEPTED’
ABT208 0.052 0.011 0.643 0.023 0.004 0.005 0.145 0.317 0.105 0.021 55.30 73.00 77.10 44 ACCEPTED
ABT277 0.062 0.021 0.636 0.021 0.002 0.004 0.137 0,281 0.117 0.023 56.60 74.20 75.10 42 ACCEPTED
6G01659B40 0.132 0.167 0.23 0.018 0.0054 0.0023 0.039 0.011 0.0015 0.001 48,73 65.28 63.11 33 ACCEPTED
184735 0.211 0.031 0.745 0.011 0.0052 0.0067 0.036 c.n_._IA 0.0041 0.0037 53.60 74.20 76,50 35 ACCEPTED
384625 0.192 0.044 0.728 0.014 0.0066 0.0054 0.028 0.0037 0.0350 0.0044 51.40 71.60 76.70 a7 ACCEPTED

“orza Sleel cerlifica que los produclos descrilos en esle documento fueron fabricados en cumplimiento con las requerimientos de la especificacion descrita, obleniendo resullados satisfaclorios en lodas
sus pruebas e inspecciones incluidas en los planes de calidad de forza steel para cumplir con los requerimientos del pedide en referencia.

“orza steel cerlifies thal the products described in this document were manufactured in compliance with the requirements of the specification described, obtaining satisfactory resulls in all tests and

nspections included in the quality plans of Ferza Steel to meel the requirements of the order in reference.
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